

JIS 5905 Test Results

17/07/2020

09.00U750BAA

Batch: 4371465

Lab No: CT119099

Analysed on 25/02/2020 By RD. Reported on

Thickness(mm)	Density (g/cm ³)	Moisture %	I.B N/mm ²	AV MOE kgf/cm ² *	Min MOR kgf/cm ² *	T.S %	Face Density kg/m ³	TPD Core	Desiccator/g/L	Face Screw Pull
9.09	0.753	5.81	1.04	36,437	448.10	13.8	984.5	97.70	0.15	0.0

Checked By: 

Date: 25/02/2020

*"Note – desiccator result shown above is from a single sample; this result being the average of duplicate analysis completed in accordance with JIS 1460" * 1kgf/cm² = 0.0980065 N/mm²*